
PROFESSIONAL REAR DRIVE 7500BS - 03381 
                                      

                                                                                Rev. 00 – 16/04/2018                                                                                        1 

 
 

Nº Description Specif. Cod. Qt 

1.  PEDAL 9/16" 19965 1 

2.  END CAP 1 Ø76 144192 4 

3.  CARRIAGE BOLT M10*90  4 

4.  REAR STABILIZER  126299 1 

5.  FLAT WASHER  Ø10  4 

6.  DOMED NUT  M10  4 

7.  SPRING ADJUSTMENT 
KNOB 

ø50x82  
190005 1 

8.  PLASTIC SLEEVE 1  142727 2 

9.  FLAT WASHER   2 

10.  VERTICAL SEAT POST  126300 1 

11.  END CAP 1 40x20x1.5 143218 2 

12.  SEAT POST  123302 1 

13.  SEAT  144193 1 

14.  STOPPER Ø70x36 144194 4 

15.  FRONT STABILIZER  126301 1 

16.  MAIN FRAME  126302 1 

17.  HANDLEBAR POST  126304 1 

18.  
HANDLE BAR 

 1

26305 
1 

19.  
L SHAPE KNOB 

(M16x1.5)x20m
m 

1
01004 

1 

20.  
FLAT  WASHER 1 

ø32xø8.2x2  
 

1
9993 

1 

21.  LOCKING KNOB M8x15 126304 1 

22.  
L SHAPE KNOB 

M16x25 
(M16x1.5) 

126306 1 

23.  
FIXING NUT 

32x12 
(M16x1.5) 

100975 2 

24.  FIXING  SHAFT ø22x20   2 

25.  BOLT  3 M6x12   1 

26.  FIXING NUT 2 M12x1.25     2 

27.  BOLT  M8x16  100857 4 

28.  FIXING NUT 1 M12x1.25     4 

29.  CRANK END CAP ø28x6.5 142826 2 

30.  END CAP 2 38x38x2.0 144195 2 

31.  LOCK NUT  M8  100859 6 

32.  BIG GASKET ø16xø6   2 

33.  LEFT CRANK  170x15  190275 1 

34.  CRANK COVER ø56x28  142832 1 

35.  BEARING 6004ZZ 19918 2 

36.  RIGHT CRANK 170x15  144276 1 

37.  PLASTIC SLEEVE  38x38x2.0      144196 2 

38.  PULL OUT FIXED PIECE ø3   2 

39.  FIXING BOLT M6x54 100860 2 

40.  NUT M6  100861 4 

41.  SCREW 1 ST4.2x19   100862 11 

42.  SCREW 2 ST4.2x19 100989 6 

43.  SCREW 4 ST2.9x12    1 

44.  OUTER CHAIN COVER 872x507x95 144197 1 

45.  LITTLE CHAIN COVER 15x8.2x1320 144198 1 

46.  AXIS ø20x162 126307 1 

47.  LONG FIXING TUBE  ø25xø20.2x41.2 125195 1 

48.  SHORT FIXING TUBE  ø25xø20.5x7.5   1 

49.  INNER CHAIN COVER 872x507x116  144199 1 

50.  BELT   190276 1 

51.  BELT WHEEL ø200x24 122783 1 

52.  SCREW5 ST4.8X13                                2 

53.  NUT M20x1.0   1 

54.   FIXING TUBE ø16xø12.2x56.2 126308 1 

55.  BOLT  M8x40       100853 2 

56.  WHEEL ø69x23 19919 2 

57.  BEARING 608ZZ 19913 4 

58.  BOLT  2 M6x16                       2 

59.  FIXING TUBE ø16xø12.1x35 126309 1 

60.  BEARING 6001ZZ  19999 2 

61.  FLYWHEEL ø453x72  126310 1 

62.  FLYWHEEL SHAFT ø12x160 122781 1 

63.  SIX FINE-TUNING L=900mm 126311 1 

64.  FINE-TUNING PULL 
BLOCK 

M6x41   1 

65.  THE BRAKE FIXED AXIS ø10xM6x42   1 

66.  FLAT WASHER 2                                      100866 2 

67.  BOLT  2 M6x12   2 

68.  THE BRAKE BLOCK 
ASSEMBLY 

 126312 1 

69.  RUBBER MAT 90x15x13 144200 1 

70.  END CAP2 80x40x1.5 144201 1 

71.  WOOLLY BLOCK 110x16x4 144202 1 

72.  COMPUTER   170594 1 

73.  BOLT 3 M5x10 100872 4 

74.  SENSOR  170595 1 

75.  SPRING WASHER 1  100870 2 

76.  SPRING WASHER 2    4 

77.  SCREW 3 ST4.8X13    2 



PROFESSIONAL REAR DRIVE 7500BS - 03381 
                                      

                                                                                Rev. 00 – 16/04/2018                                                                                        2 

 


